R Water Supply District of Acton

IR 693 MASSACHUSETTS AVENUE
é B P.O. BOX 953
e ] ACTON, MASSACHUSETTS 01720
TELEPHONE (978) 263-9107 FAX (978) 264-0148

Board of Water Commissioners
Meeting Agenda
Monday, December 20, 2021 @ 7:00 PM

Due to the COVID-19 Pandemic, meetings are being held virtually via Zoom

Please click the link below to join the webinar:

Or One tap mabile :
US: +19292056099,,87918581362# or +13017158592,,87918581362#
Or Telephone:
Dial(for higher quality, dial a number based on your current location):

US: +1 929 205 6099 or +1 301 715 8592 or +1 312 626 6799 or +1 669 900 6833 or +1 253 215 8782 or +1 346
2487799

Webinar ID: 879 1858 1362

International numbers available: https://us02web zoom.us/u/kdDrrcazméE

o Comments from the Public
o Approve minutes from the meeting of 12/6
o Appoint one Commissioner to approve warrants while conducting meetings virtually

OLD BUSINESS:

e Peter Bay of EDF Renewables with update on solar projects and request for additional lease term
e Per- and Poly-Fluoroalkyl Substances (PFAS)
o Current sample data, if available
o Any updates or discussion from the PFAS Working Group
®  Review of Technical Memarandum on temporary treatment at the North Acton treatment plant

e Review of Draft Budget for Fiscal Year 2023 (FY '23)
e Summary of proposed Articles for the 2022 Annual Meeting Warrant

NEW BUSINESS:

e Acton’s Open Space & Recreation Plan
¢ Request for a Drinking Fountain/Bottle filling station for Gardner Field

EXECUTIVE SESSION: -- To consider the purchase, exchange, lease of real property as an open meeting may have a
detrimental effect on the negotiating position of the District

Agenda posted on 12/16/2021 11:24 AM



Town of Acton Recreation Department
472 Main Street

Acton, MA 01720

Phone: 978-929-6640
recreation@actonma.goyv
www.actonma.gov/recreation

November 15, 2021
Dear Boards and Committees,

The Town of Acton has once again begun the lengthy public process of editing and updating its Open
Space & Recreation Plan - (OSRP). This public participation based document assesses, “where we’ve
come from, where we are, and where we plan to direct Acton’s resources in protecting our highly valued
Open Space/Natural Environment and in advancing our Recreation goals.” Each town in the
Commonwealth is required to have an approved OSRP in order to participate in State grant applications.
The Town Manager has assembled a staff working group to
facilitate the process of updating each of the required sections
of the document. This process relies heavily on the expertise
of stakeholders from the Boards and Committees who help to
steer the direction this document will follow for the next
seven years. We are now seeking input from your committee
to add to the content of the next edition of the OSRP. To look
over the current OSRP shown at right, please go to

hitpl www . actonmi. Loy osrp.

On behalf of the working group I respectfully request that you
consider including the OSRP for discussion on an upcoming
agenda and let me know if you would like us to attend to help
introduce the topic. We will be publishing at the above link a draft update on all of the goals from the
existing plan for review and comment. We also ask that you consider the fundamental goals of the
document and please forward observations and contributions from your committee to help identify
potential goals that could be incorporated into the draft updated plan.

We also ask that you consider selecting a liaison from your committee to be a primary participant and
point of contact for this project. Our goal is to have a draft document by mid-February 2022. Therefore,
having stakeholder input by early February would be greatly appreciated. Please let me know the name
and email address for the liaison for your committee. Our working group looks forward to working with
you all in creating an updated Open Space and Recreation Plan that serves our community’s present and
future needs. After we complete the direct engagement with stakeholders as described above we are
planning to hold a public forum and resident survey. We look forward to working with you on this
important project. If there any questions please send me an email to mrier ¢ actonma. goy.

Sincerely,

Melissa Rier
Acton Recreation Director



WRIGHT-PIERCE = Memorandum

fagmeening a Better Environment

Date: 11/22/2021

Project No.: 20384C

To: Chris Allen, District Manager
From: Christine Catalini
Subject: Temporary PFAS Treatment Evaluaticn

In April 2020, it was discovered that some of the source waters for the North Acton Water Treatment Plant
(NAWTP) exceeded the Massachusetts Maximum Contaminant Level of 20 ng/L for the sum of the six Per- and Poly-
Fluoroalkyl Substances (PFAS6) compounds. Wright-Pierce conducted a pilot study in two phases between
September 21, 2020 and January 27, 2021 to evaluate the removal of PFAS using Granular Activated Carbon (GAC)
and lon Exchange {IX) from a selection of media manufacturers, and the Pilot Study Report was approved by
MassDEP on August 6, 2021. It was determined that GAC followed by IX proved to be the most effective scenario
for PFAS removal and recommended the installation of this treatment following the existing ultrafiltration (UF)
membrane treatment process and befare the addition of chlorine for disinfection. The District requested approval
to install the GAC treatment process (whether temporary or permanent use) and would consider the addition of IX
for future regulatory compliance sheould it be determined to be needed at a later date. MassDEP agreed with the
recommendation to pursue installing the Calgon Filtrasorb GAC media.

Since the District is also experiencing similar challenges with other sources and treatment facilities related to the
PFAS concentrations in its water supply, the District’s PFAS Working Group has been accessing the situation. It was
determined that a temporary PFAS removal system at the NAWTP could be a potential approach at this time, and
the District preliminarily identified equipment available through SUEZ and Calgon Carbon for further investigation.
This technical memorandum presents an evaluation of AWD’s options for a temporary system in comparison to the
permanent treatment system presented within the Pilot Study Report.

Existing Treatment

The NAWTP is an ultrafiltration (UF) membrane facility commissioned in June of 2009 that is supplied water from
the Kennedy Wells and the Marshall Wellfieid. Once the raw water from these sources is pumped to the NAWTP, it
is processed through several pretreatment steps before filtration through the membranes. Pretreatment includes
pre-screening to remove particles, aeration for VOC removal, oxidation of dissolved iron and manganese with
potassium permanganate, and coagulation and flocculation of natural organic matter using polyaluminum chloride.
The filtration process consists of an immersed ultrafiltration membrane system originally manufactured by
GE/Zenon Membrane Solutions that consist of two trains of ZeeWeed 500. The ultrafiltration membranes were
recently replaced in 2020.

After filtration, the water is injected with sodium hypochlorite for disinfection and sodium fluoride for dental health
benefits before entering the baffled clearwell for cantact time (CT). The finished water is then pumped into the
distribution system.

The facility includes a backwash recycle system that concentrates solids and recovers a portion of the wash water.
Wash water is deposited into two Recycle Tanks, and the settled wash water is pumped from the Recycle Tanks to a



Memo: Temporary PFAS Treaiment Evaluation

rapid mix tank for recovery. Solids in the wash water settle to the bottom of the Recycle Tanks and are periodically
pumped to one of the two onsite lagoons. The lagoon overflow is directed to a sand bed for infiltration back into

the ground.

The proposed location of the new temporary (or permanent) system is following the UF treatment process and
prior to the addition of chlorine for disinfection and fluoride for dental health benefits.

As previously discussed, the two available treatment options that were identified by the District for consideration
were SUEZ and Calgon Carbon. The proposed treatment systems, their implementation requirements, and
associated costs have been reviewed and are presented in the following sections.

sy
SUEZ offers a temporary treatment system that consists of six 5-foot diameter vessels within a 43-foot by 8-foot
container. To treat the maximum flow rate of 350 gpm at the NAWTP, SUEZ recommends two containers operated

in series (lead/lag). The design criteria are presented in Table 1.

Table 1 SUEZ's GAC Conceptual Design Criteria

Max Design Flow 350 gpm (0.5 MGD)

Numl;)e-r of Containers ._—2 (in series — lead/lag) N - -
No. of Filt(;_r Vessels/Container . ‘ 6 .

V_essel Di;me;e; - [ 5_ft N _ _
Fi_lter Area (each) - [ 196 ftz_

Hydraulic Loading Rate - _ —__3.3 g-pm/ft2 - - -
GAC Volume/Vessel (approximate) _ | 90 ft3 _

Media Capacity per Vessel (approximate) 3,035 pounds

Empty Bed Contact Time per Container | 11._5 minutes o
Headlc;ss/Container —— ! 27.5 psi N

Pipe Connections to Container 4” diameter (inlet and outlet),

3” diameter (backwash outlet)

Length of Container 43 ft

Container Height 9ft6in

Wricrr-Pierce = 20i12



Memo: Temporary PFAS Treatment Evaluation

SUEZ's Temporary GAC System

Container Width 8ft

Electrical Power Requirements/Container 110V, 20 Amps
Backwash Rate* 12 gpm/ft?
Backwash Design Flow (per Vessel) 235gpm
Backwash Duration ' 30 minutes
Backwash Waste Volume (per Vessel) 7,056 gallons

*Backwash rate can be reduced to 8.5 gpm/ft? as long as water temperature does not exceed 55 degrees F.

The containers also include instrumentation, controls, and heating. The instrumentation consists of two
conductivity meters, high/low temperature alarms, complete pressure instrumentation, flow indicator, and a
totalizing flow meter. The controls consist of an adjustable pressure reducing valve on inlet, isolation valves on all
pressure vessels, automatic shutdown system, and external audible alarms. The heating consists of a propane
fueled, thermostat-controlled system for freeze protection to -20 deg F. The treatment system also has automatic
shutdown features to protect from power failure, excess pressure, and off-specification water.

To provide water to SUEZ’s temporary treatment system, a new 4-inch water main would connect to the 8-inch UF
permeate pipe following the flow meter and before the pipe goes through the concrete slab to the lower level
where fluoride and sodium hypochlorite are injected before entering the clearwell. Due to the available straight
length needed after the flow meter, the meter would need to be moved several feet to a new location prior to the
new interconnection. The permeate water would be directed to a new Process Water Holding Tank. From this tank,
new Process Water Transfer Pumps (one duty and one stand-by) would pump the permeate to the PFAS treatment
system. The level of the holding tank would be monitored and used to automatically control the transfer pumps.
Treated water from the PFAS treatment system would flow back to the existing UF permeate line prior to final
chlorination and fluoridation before entering the clearwell.

Due to available water pressure and backwashing of the UF system at the NAWTP, the installation of a Process
Water Holding Tank and Process Water Transfer Pumps would be required prior to the temporary treatment
systems. The available pressure following the ultrafiltration membrane treatment would be about 15 to 20 psi and
the twa containers require approximately 55 psi, so additional pressure would be needed. Also, the UF membrane
system is backwashed once/hour for about 15 to 20 minutes, so a holding tank would be needed to maintain
continuous duty of the PFAS filtration system. The Process Water Holding Tank would be sized for 5,000 gallons
and the two Process Water Transfer Pumps (one duty and one standby) would be sized for 350 gpm at 25 HP. The
tank and pumps would be located next to the existing roll-up door where the new 4 inch water main would
connect to the new temporary treatment systems. )

A schematic process flow diagram is shown in Figure 1. The new temporary treatment system would be designed
to match the 350 gpm design flow of the NAWTP.

Wiscrt-Puierce = dof12

ERG v i P IO A e e



Memo:; Temporary PFAS Tregiment Evalualion

figure 1 Schematlic Process Flow Diagrem

TEMPORARY SYSTEM
GALC ADSORBERS {6 YESSEL SICONTAINER)

"

NORTH ACTON WP
cRaCuR e |

....."

PROCESS
TRANSFER
FusdF ¢1;
TO HSTRBUTION 10 p4 y ) U
SYSTEN CLEARWELL —N E: ,"dPE REATE

One possible layout for the new 4-inch piping, Process Water Holding Tank, and Process Water Transfer Pumps is
presented in Figure 2. The conceptual design criteria for the Process Water Holding Tank and Process Water
Transfer Pumps are presented in Table 2. Alternative layouts will be evaluated prior to preliminary design.

WiGHT-PierCce = 4012

ojpitiin sy 2 b Lo pe i



Memo: Temporary PFAS Treatman! Evaluation

Figure 2 Schemalic Piping Plan
£ T N IEETION OF §° & BFt.
KELOCATE 2HTING FuOW

= L TAR Wi METD
& VALVE T i
BATAMA B TN DB & ot ! :
TH-adoe . AND MEED SEYLP o= A B DASRSION.

- i 2 o= -t -
R S L e MM IQROM A

T

=~ b ot LE

-
“ F T
Ld = Iy Ra
:' S B
37 Ry
&€
-
‘x.‘-.__ -Q." -~
N
-
.
P tam
L B A
IRAMATER Pl
oY W —"
5,
Sy
- 4 W

IRST FL

SALE A= 1

WaiGHT-Pierce = 50l12

e e L



Memo: Temporary PFAS Treatment Evaluaiion

Tobie 2 Design Criteria - Trealmen? System Connection o NAWTP

Process Water Holding Tank

Max Design Flow 350 gpm
Tank Capacity 5,000 gallons
Tank Dimensions 8.5-foot diameter, 12.7-foot height

Fincess Water Transter Pummos

Process Water Transfer Pump Capacity (2) 350 gpm (1 duty/1 standby)
Process Water Transfer Pump TDH 142 feet
Process Water Transfer Pump Mator Size 25HP

An initial assessment of the existing electrical system indicates that there is sufficient space and capacity to add the
two motor loads. The location of these two containers would be behind the NAWTP adjacent to the roll-up door as
presented in the schematic site plan in Figure 3.

Figure 3 Schematic Site Plan

dof12




Memo: Temporary PFAS Treatment Evalualion

The suggested location of the two containers is perpendicular to the NAWTP building to provide access for bulk

chemical delivery to the NAWTP.

A conceptual level opinion of probable construction cost in 2021 dollars for the installation of this proposed
temporary treatment system is provided in Table 3. The cost for the containers presented in the table is for 12

months.

Table 3

Cormponant

Opinion of Probuble Consiruchon Cast for SUEL's Temporary Installation

Estumate

Connection to Temporary Treatment System:

Piping $70,000
Process Water Transfer Tank and Pumps $70,000
Instrumentation/Electrical $50,000
Structural Upgrades $50,000
Subtotal $240,000
C_o_ns_tru_ct-lon Contmgency $60 000
) Subtotal $300,000 _ -

SU E2's Temporary Treatment System (first 12 months)
Contamer Préparatlon : $3 OOE— il - Smm———
'GAC Purchase and Install - © $171,390 B :
Field Serwce Suppori_ - . $8 880 B - _
Rental Contalner - 5224,1K : - -
He_il Trailer Rental S . $500 . -
Fre|ght HevI Trailer . [ $1,240 ) 3 -
Frenght Contalners Dehvery/Plckup - a [ $14,E - a———— =
Removal and Dlsposal of GAC Media (1 Contalner) T $30,060_ _ B

-  Subtotal $453,306 - -

Based on the results from the column testing that was performed during the pilot study, the Filtrasorb media was
capable of removing the PFAS6 compounds for 194 simulated days until reaching a 50% breakthrough. These
simulated days represent the NAWTP running continuously every day at the maximum design flow of 350 gpm. The
construction cost provided accounts for the lead container having its media replaced within 12 months. However,
the media may last longer given the variability in contaminant concentration and actual loading rates.